PARTS LIST
IN—Y1) X

BEW Series
BEW +1)—X

SEIKO SEWING MACHINE CO.LTD.



N—YYRRZHABIZBLT
. fEgTERT IS |BBTRLTBYET.
2. CORIF2015F12AQOT—RHDNTHEREINT-LDTY,
3 MAFFELLCRATEINIEENHYET,

B X

R—
I{x%{% ....................................................... 1,2
J:EEBEE{% ....................................................... 3,4
FREYBR 0 ceeeeeereeeeeeeeeeeeeeee 56
Eﬁi&ﬁ% ....................................................... 5,6
- XRER (13{%‘-\ Sg,f'j’) .......................................... 7.8
SHEE - FEEIR (1R ERAT)  coovereremmmememnneemniineenes wire 8 10
#E - TR {E& (QZREEF) wrrrrrrrrrr 11,12
ﬁiﬁﬂ% ....................................................... 13, 14
FEURBIE 0 e 15, 16
ﬁi.ﬁ[‘fﬁﬁ{% ....................................................... 17,18
ﬁﬁtﬁﬁﬁfﬂﬁ(_cm ....................................................... 19, 20
74"‘)7/(‘)755%(—3” ....................................................... 19, 20
J:ﬁ[,“aﬁ{% ....................................................... 21, 22
FEUBHER{®R 0 e 23 24
F—JBR{% (59470) ....................................................... 25, 26
HF—RBR% (El)-g,rj’) ....................................................... 27, 28
j37§m3£{% (1*%1.‘ 2*%5) .......................................... 29, 30
b?ﬁﬁﬁﬁ{}ﬁ (22;&1.&) ....................................................... 31, 32
T sessssemsmssessesessnascssseccecsininnensissreiananisas 33, 34
TFEEBE{R  eeeeeeeeeeeeeseeeseesessssssiis 35. 36
#ﬁ;{ﬂ;’?ﬂ%%féﬁﬂ Xﬁ.i-) ....................................................... 37,38
ﬁ’mmﬂjﬁ.@%(zxiﬂ ....................................................... 39, 40
%%Eﬁ% ....................................................... 41, 42
;ftfﬁ&)@% ....................................................... 41, 42
U E8{EF (1 A&t OAG; AT) e 43, 44
LHETYR{R QS ZE) -reerrrrrerrrerrrrrr s 45, 46
%%E]'?Fﬁﬁ_t (1*_&&) ....................................................... 47, 48
%g}ﬁ%lﬂﬂ% (22;@1.) ....................................................... 49, 50
BRAAYTFBIR(—FL)  cereerremreremeniriii e 51, 52
zf_gj];(,rv:j_ﬁg% ....................................................... 51,52
EE%{% ....................................................... 53, 54
WZTFTOFAT—RBER(FL)  crereremmremrrrrr s 53, 54
HEEERERE  ceeeeeeeseseeeeeeeessie 55, 56

DASIL—SF e 57



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line

2. This book was prepared based on information available in December. 2015.

3. Parts are subject to changes in design without prior notice.

INDEX

pages
Machine body = sesecssessssesscessisissiieniescssien 1.2
Upper shaft mechanism = sesesessesssssmsrsmsninsisnsisissisarisaes 3 4
Upper feed mechanism = eesssssssssssssnesansiststscansesnsissanses 56
ok reversemsohaniom = esvsseosssssssesevssnessiessmissvyens 56
Needle bar and thread take—up mechanism (single needle, type S)  -==+e=xeeeee 7,8
Needle bar and thread take—up mechanism (single needle, type E) ~ --=ereeeee 9,10
Needle bar and thread take—up mechanism (two needle) ~ =r=r=r=rerererereneeeens 11,12
Proscerfoot mochanlenn ™= sosesasesssmascssssessssssssassmesy 13,14
Feed meChanism ........................................... ]5’ 16
Presser foot ]ifter mechanism ........................................... ‘l?’ 18
Alternating presser foot lifter mechanism (—=CD) ===r=rrrererarererasmnenatcaniens. 19, 20
Quick reverse mechanism (_BT) ........................................... 19' 20
Upper feed mechanism ........................................... 21' 22
Food shafb mecharism == seswmsmvivescrasiss s o 23, 24
Gauge parts (type S)  sreeeeeeeseeeeeen T PP TRRTEE 25, 26
Gauge parts (type E)  eeereeeeeemseice 27, 28
Rotary hook shaft mechanism (single needle, two needle: right) ~ ==r-r=sseseemeeees 29, 30
Rotary hook shaft mechanism (two needle: left) ~  «orererrmrmemmrnmnneen.. L]
Rotary hook complete ~ seeseeesesesesseeseseeeeen 33, 34
LOWer Shaft mechanism ........................................... 35' 36
Lubrication (single needle) ~ seeeeseessssseseseeeien 37, 38
Lubrication (two needle) = esessesssemsssinsiiienies e 39, 40
Bobbin Winder meChanism ........................................... 41' 42
Tension release:mechanism = «eesrseeserarerssssmrssesvesmsssmancesmenns 41, 42
Thread trimmer mechanism (single needle, two needle: right)) ~ -xeoreeeeeeeeeeee 43, 44
Thread trimmer mechanism (two needle: left) — -xrrsremrremrrrsrnnne.. 45, 46
Thread tension (single needle) ~ oeseseessrnnnnnniieie, R — 47 48
Thread tension (two needle) 0 sesereensnesenicesniiiiieaen 49 50
Knee Switch mechanism (_FL) ........................................... 51' 52
Manual SWitCh mechanism ........................................... 51‘ 52
Air presser mechanism ........................................... 53' 54
Presser foot actuator meChanism (_FL) ........................................... 53' 54
Accessories ........................................... 55, 56

Table of gauge parts (tWO need[e) ........................................... 57



F {KE8{%/Machine body




F {KBH{%/Machine body

0

N | maEs e e DESCRIPTION
PARTS No.|QTY

1 60384 NELSFE:S SUPPORT BAR

2 61018 1 |t TOP COVER

3 |60227-02 1 |CDFAVILAZIL DIAL BUSHING, CD

4 |B150607 1 | BT Lt RUBBER CAP, 32.8

5 |61015 1 | XKFHA— COVER, :T/TAKE-UP LEVER

6 |60204 1 | XFH/A—1k SCREW M4X0.7 L=6

7 (31207 1 | EFHhN—1ETyiv— WASHER, PLAIN M4

8 (60228 1 | BRI —bs SHEET PACKING

9 [30066 7 | EiRik SCREW M5X0.8 L=12

10 |27172 1 [EHRIEHRC SCREW M6X1 L=8

11 (27174 2 |ary—ILEfHiRiESHAL SCREW M4X0.7 L=10

12 |31207 2 |[avy—JLEfdHRiEHRC Ty v— |WASHER, PLAIN M4

13 [60002 1 |@mik FACE PLATE

14 |B159150 1 |EiRT Lte RUBBER CAP, 20.5

16 |60004 1 |EHGHS OIL WICK, 12X12X130L

17 (60003 [T AR 2 PACKING,; F-PLATE

18 127177 2 |mE#xit SCREW M5X0.8 L=16

19 {B117936 3 |4 RUBBER CAP, 9.4

20 120218 1 |EHATLE RUBBER CAP

21 |20161 1 A= OIL WINDOW

22 | 8040 2 |a—KFhi—1k SCREW SM9/64X40 L=8

23 |30025 2 |[a—Fh—1tovyiv— WASHER, PLAIN 3.5

29 |B142374 2 |riwhLs—ET v BUSH, DRY : L=20

30 |B140063 1 |13l —Z ks — PIN, DOWEL

32 |B153132 1 |73 N—R by —Fa—7 NYLON TUBE, L=13.5

33 |B140063 1 | R—2 T T 2w i— PIN, DOWEL

34 |B104821 1 | \wiL—iT L RUBBER CAP, 10.5

35 | 30046 1 |7—A#IE SCREW M4X0.7 L=6

36 |31207 1 [7—ABLDv Y — WASHER, PLAIN M4

37 |60238-01 1 |ZELiK SLIDE PLATE, F

38 |70214-01 1 |ELRRT)T SPRING

39 |137229 1 |ELRLE SCREW M4X0.7 L=5

40 138023 1 |AERAy/S— STOPPER

41 |8040 2 |AtRAby S—1k SCREW, SM9/64X40 L=8

42 |160358C 1 |[RyF ER(EE) UPPER COVER ASSY, BED

43 |60359 1 [NuFEHRvF SHEET PACKING, BED

44 130075 10 Rk bRk SCREW M4X0.7 L=8

45 |B105113 1 [RNwRigihiz SCREW SM12.7X28 L=5

46 |B105215 2 | RuF#EHie Syx Y PACKING

47 60357 1 - IVAT ov) PIPE

48 160371 1 |ZBRREZ—)LAT TUBE, 7X3X150L

49 (60364 1 [NuFitite OIL CAP, BED

50 |B140518 LI EaST - o M2k = i 4 SCREW SM7.94X28 L=10

51 |B081007 1 [RwFimas 28miEo) Y O RING, P7

52 161045 1 |NILEH—F () BELT GUARD SET

53 |61045-01 1 |RILMH—EQ) BELT GUARD, L

54 161045-02 1 | RILFH—F(©2) BELT GUARD R

55 |61045-03 1 [RILEH—F@3) BELT GUARD

56 /128138 4 |[RI)LEH—F1EA) SCREW M6X1 L=10

57 |10599 4 | NJILEH—FIEA) Ty v— WASHER, PLAIN M6

59 [11142 2 | NI —FIEB) Ty r— WASHER, PLAIN M4

60 |37288 2 [N)WEH—FIEB) SCREW M4X0.7 L=5

61 |35495 1 |[BHIEXAE HOLDER BAR

62 |101520 2 |BHBXzELEV NUT, SM15/64X28

63 |[B159150 1 |HR&EAS—T LI RUBBER CAP

64 137288 3 |RJLEH—F1E(©C) SCREW M4X0.7 L=5

65 |37229 2 |7 SET SCREW, SOCKET M4X0.7 L=5
&%/ Two needle>

1 [61207 RE ST SUPPORT BAR

66 |61208 1 | & EZaEdR) SUPPORT BAR (LONG)




_E#hRES{%/Upper shaft mechanism

N\

(/ /




L #RH{%/Upper shaft mechanism

jom |
N | mmaEe |ue =¥3 DESCRIPTION
PARTS No. [QTY
1 61004 1 | E#g UPPER SHAFT
2 161048 1 (959 FE—avhi CRANK MOTION CAM
3 |61003 1 | EEhATA%IL BUSHING, UPPER SHAFT
4 | 1309 1 (752 9hh0k(A) POTION SCREW 6.75X24 L=20
5 18607 1 (2352 9hL1E(B) SET SCREW 6.75%24 L=14
6 [10524 1 |$EISoE 1E(A) SET SCREW 6.75%24 L.=6.5
7 170016 1 |#H#ESS 98 1E(B) SET SCREW 6.75X24 L=3.5
8 120067 1 | E8hT Ldg RUBBER CAP
9 |15033 I O OIL WICK
10 {60009 1 | E#BRAZS— () BEARING COLLAR, M :U-SHAFT
1127172 2 | EEBRAS—(h)IE SET SCREW M6X1 L=8
12 |60010 1 | L8725 () BEARING
13 {60223 1 |REEHS— COLLAR, BOBBIN WINDER
14 135999 2 |R&EEHS—LIE SET SCREW M6X1 L=6
15 60224 1 | E~NJLEF—1Y ($R) UPPER BELT PULLEY COMPLETE
16 160225 1 | EAJLRT—1)—1E(A) SET SCREW M6X1 L=12
17 |28043 1 | ERJLRT—1)—1E(B) SET SCREW M6X1 L=10
18 |60008 1 | E#BRAS— () BEARING COLLAR, B ;U-SHAFT
19 160013 1 | E#EBRAS ()1 RETAINING RING, EXTERNAL C20
20 |27172 2 | E#BRAT—(#)IE SET SCREW M6X1 L=8
21 {60014 1 | EBRTYT(#) BEARING
22 |60226 1 |23 X)Lk TIMING BELT
23 (60225 1 |F—Y)—1EA) POTION SCREW M6X1 L=12
24 (28043 1 |F—Y—1k(B) SET SCREW M6X1 L=10
25 {61043 1 |7—y— PULLEY COMPLETE
26 {37031 1 |F—U—#LAl SCREW M6X1 L=16
27 |37028 1 |[F—)—HLRlER WASHER
28 {27172 1 | E#A%)LIE SCREW M6X1 L=8
29 |10563 1 | E8ARI Ty v— WASHER
30 [11069 2 | E#A2ILTILE FELT
3161035 1 | E8ARILHAEA) OIL WICK, 6X6 L=250
32 |10729 1 | EEA% LB OIL WICK
33 |61044C 1 |XFYy INDICATING RING
34 |61030-A 1 B ek INDICATING PLATE
35 (27171 1 |X=z:yo5ik SET SCREW M5X0.8 L=10




L EYRE{Z/Upper feed mechanism

-/\k

5

W ELRH4% /Quick reverse mechanism




EEYEF{%/Upper feed mechanism

O
N | BEEe |ne m DESCRIPTION
PARTS No.|QTY
1 |60214C 1 [ EEYEREOvFGE) UPPER FEED CONNECTING ROD COMP’S
2 160214 | EFEYEREOR UPPER FEED CONNECTING ROD
3 |28076 1| EEREoyR&Eal PINCH SCREW MBX1 L=18
4 160215 1| EEYEEEESHFE UPPER FEED CONNECTING LEVER
5 |28076 1 | Ed@EsE SRR C PINCH SCREW M6X1 L=18
6 (60217 1| BV ERE (5E) UPPER FEED CONNECTION COMPLETE
7 |BS07333 1 | EEUEEE 4T PIPE, 4
8 17047 2 | EEYERFELIFEERAL SHOULDER SCREW, SM9/32X28 1.=8.5
9 |17095 2 | EEYEFEERCIEE RETAINING RING, E8
10 |60218 1 | EEYEREE—— /AT TUBE, 5X3X170L
11| 0148-F 1 |EEE=Z— LT TTILE FELT, 3X18
12 (60219 1| EaEbYEERE OIL WICK, 2X2X190L
13 {30750 1 | EsxYEE AR FASTENING BAND
14 |60079 1 [EYEhT L3 RUBBER CAP
W ELE8{% /Quick reverse mechanism
n
N | B |y M DESCRIPTION
PARTS No.|QTY
1 [60203 1 [/\voL/—&f REVERSE STITCHING LEVER SHAFT
2 |17095 1 |73y —8 1k §R RETAINING RING, E8
3 |B025100 1 |7 syoLi—dhit 7y v — WASHER, PLAIN S 10
4 |B147504 1 |AT42 SPACER
5 160204 3 |ZT4RIE SCREW M4X0.7 L=6
6 |BS07375 1 | \wiL—R Yo SPRING
7 |BS07374 1 {7\l si— REVERSE STITCHING LEVER




45 - RAEBIR (1 K8t S2/T)

Needle bar and thread take—up mechanism (single needle, type S)

36 37




St XFFER (1R &, s517)

Needle bar and thread take—up mechanism (single needle, type S)

No.| SEREE e K DESCRIPTION
PARTS No.|QTY
1 [61026CC 1 ﬁ‘l‘ﬁ‘iﬁ(%ﬂ) NEEDLE BAR BRACKET COMPLETE
2 61026 1 ﬁﬁ%:ti NEEDLE BAR BRACKET
3 (60028-02 1 @Hﬁ%i cjiﬂa NEEDLE BAR BRACKET SHAFT
g ggggg—oa ; gr;?;i N " RUBBER SHEET
£ SmEY PIN
6 |60044 1 |#HEEEEAL—IL GUIDE RAIL, NEEDLE BAR CLAMP
; 217(1);; X ? gg#‘a%%mb—;blt SCREW M3X0.5 L=6
- 3 NEEDLE BAR
10 |B140553 1 |81k SET SCREW, SM3.17X40 L=4.5
11 (60041 1 |$HEEfaE ) NEEDLE BAR CLAMP
12 (37134 1 |$HEEfERERL SCREW M4X0.7 L=10
13 |61006 1 ﬁﬂiﬂa%ﬁii ] SLIDE BLOCK, NEEDLE BAR CLAMP
14 160034 1 ﬁﬁii‘a{::—;wvr:f OIL TUBE, 5X3X115L
:g gggg% : ggiﬁmg OIL WICK, 2X2X700L
. Bt SPONGE
17 |30046 1 ﬁﬂﬁiﬁzﬂf‘f)m SCREW M4X0.7 L=6
19 61042 1 |XFEY THREAD TAKE-UP LEVER HINGED STUD
:22? 6‘5;%1324 % ;#ﬂﬂé ‘Aé#al: SCREW M6X1 L=8
L OIL WICK
22 |34737-A 1 X _ THREAD TAKE-UP LEVER
23 |61005 1 |#EIZY NEEDLE BAR CLANK ROD
gg }(5)026 1 §§%§E NEEDLE BAR ROCK FRAME
728 1 L mas OIL WICK
26 |10523 1 |#EI50EY STUD
27 110726 1 ﬁ+1ﬁ75>7|§>;‘a‘;3 OIL WICK
58 ; 5{1)?8 1 g%giybt =N RUBBER CAP
9 [31110-A 1 |& SCREW M3X0.5 L=10
30 |NO123 1 |2tDPx17 #23 NEEDLE, DPx17 (#23)
34 {60043 1 |#HELX B8 ARILGED BUSHING,
35 [60081 1 ggiﬁm:ﬂéw(f&) BUSHING, B
36 |B116920 2 |& s kr— .
37 (60039 2 ﬁ’r#&:tgﬂg’;—/-v EVSEEES
38 (27177 2 |#ELEEhHST—FRl PINCH SCREW M5X0.8 L=16
39 (90625 2 g%gﬁiﬁﬁﬁ—ﬁmuv-wv— WASHER, SPRING
40 |61024 1 |& NEEDLE CLAMP
41 (60634 1 |#HaZEmEyLEs NEEDLE CLAMP BRAKE PIN




